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= BLO900CAAGSISIPCBT2PC | SO S BLO900CAA65ISIPCBT
Type i Original tested type |
PR AL (V) 3.7 l o hi/HE R -‘ 900mAh 3.33Wh
Nominal voltage e ) i= | Capacity/energy MAX:950mAh 3.52Wh
” nf 7 DB R G | 5 4 g
g Rechargeable Li-ion single cell =3, !;1(52 /
Descripuon | L1 content
battery |
I 5 (kg) | A MO RS E Black
0.0285 J .
Mass = L i s {o Appearance . plastic film shell
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Orignal test report No S1E0i10T40 ) l Datc of test report J RNt
AT (B OO T ARG DRI 0 (0 A U s ot TS
ML A 1 % 38.3 %i UNITEDNATIONS "Reconunendations on the  ST/SG/AC.10/11/Rev.6/Ame
Test standard TRANSPORT OF DANGEROUS GOODS" Manual of nd.1
Tests and Criteria 38.3 B )
T.1 &R Lk Doce T.2 dha 1200t i
Altitude simulation Erf Passed Thermal test B Passed
T.3 =z il N T4 kst s
Vibration Gl Passed SHinale &1% Passed
T.5 #3040 i A T6 ik A
External short circuit F i Passed Crush Vi Passed
T.7 S E R e T.8 58| H .
Overcharge At Passed Forced discharge E# Passed
38.3.3 (D / 3833 (@ /
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Made in Ching Y0086 74ARD2
Manufactured by GlobTek: BLOSOOCAASSISIPCBT2PC
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i ST/SG/AC.10/11/Rev.6/Amend.1 383 4 7k %2 K . Til teste
2 requirements of test items of the UNITED NATION% "Reco

Conclusion TRANSPORT OF DANGEROUS GOODS" Manu l"\*of
ST/SG/AC.10/11/Rev.6/Amend.1 383
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254 Signature
Issued date
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2021-05-08

Il TR Vice chief engineer
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